Page 1 of 53

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AI2ACP (2010 & After)

Deck Lift & Controls

Amﬂ mwu.

\
"\
) o ) sy .
w.u.JtM%W “”" s“W%V.\\\ 3
A /
/. . e WM
A.,mm \\ \\ ‘ \ vy
~. P — r v .
~ - N \
\ R W e~ (P
N mﬂ%ww..---m i N
~ S ad o [ f
e
s
/7
Y4
/N / \\
~[
o N\ / Y
/ ‘v S MY .\\ AL_ ‘04.\\\. W _\ ,ﬂ/ AN Mw
A - =r m“ e ] /AN /U/ / m
1 \an; Nt SN\ N\ \\
-/ e amn ANULLEANI @)
2 CV] .m\ ,,, 2N __.A, O
* ..IIIII N \.
— I~ “H“ .. S
\V// T .w,_. o K T
\\ I//HHH/// \ ..j_:l../_ w
//// , G
//H,/ ,m".l-..ﬁw (@]
NN
5 O
L~
2N =
-\
2 o
~ ﬂ%ﬂ ' m
<
= AN >
-
A
// \
N N\, ~
/ . \ 7, VA ~ m
AN y e PR
////,/ mww _"m_,./ \ _J/ \m //“w .
AOECER Nv, b N
@S N SN AN
N / < N xxw AN
Jl...lll. __\ "\.0; IIIWW ‘.,Il .\ 3 .~ /”ﬂ/ Nu.,
/ V ™~ / & /”/
“u“...\.@ mww”” / b \ / / \,w /”ﬂ/\
W / / //
xww. = // // y / \ ,/// /II
N\\{Jw mn‘.suxwv \vm\ _ Y
M \mwv/”““huv‘ N /4 ) I/./ “mﬂ
v Alwi..u.waVl < Mﬂnlmv,W/
vmlﬂwl mgﬂv\w:/ RN
~2 o A AN
U N
””NHN/I _-mﬁw / /””/
//HH// \ Uu /”ﬂ”
NS = 4
7/””1/ .1/ ‘\\
\\ X \ F ’”v
~
2 Xy F
N w
” I‘_m ]
0 G wm
~ > ~



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AI2ACP (2010 & After)

Deck Lift & Controls

Page 2 of 53

Ref#  Part Number Qty S/P/F  Description
1 603-04160B-0637 1 /P Deck Lift Shaft Assembly
2  603-04322-0637 1 Lapbar Lever RH
3 603-04324-0637 1 Lapbar Lever LH
4  747-04651 1 Brake Rod
5 647-04099A 1 /P Control Shaft
6 703-05387B 1 /P Lapbar Pivot Bracket
7  703-05396A-0637 1 /P Brake Handle
8  703-05414A-4021 1 Front Deck Hanger Bracket
9  703-05793A-4021 1 Deck Lift Arm
10 703-06096A 1 Switch Actuator Bracket
11  703-06169-0637 1 /P Lift Link Plate
12 710-0347 1 /P Hex Screw, 3/8-16 x 1.75
13  710-0433 1 /P Hex Lock Screw, 1/4-20 x .62
14  710-3005 1 /P Hex Cap Screw, 3/8-16 x 1.25
15  710-3008 1 /P Hex Cap Screw, 5/16-18 x .75
16  710-3180 1 /P Hex Cap Screw, 5/16-18 x 1.75
17  911-0332 1 /P Clevis Pin, .50 x .78
18  912-0206 1 /P Hex Nut, 1/2-13
19 712-04063 1 /P Hex Flange Insert Lock Nut, 5/16-18
20 712-04064 1 /P Hex Flange Insert Lock Nut, 1/4-20
21  712-04065 1 /P Hex Flange Insert Lock Nut, 3/8-16
22  912-0431 1 /P Hex Flange Lock Nut, 3/8-16
23 912-3001 1 /P Jam Nut, 3/8-24
24  714-04040 1 /P Bow-Tie Cotter Pin
25  914-04023 1 /P Cotter Pin
26 716-0106 1 /P E-Ring, .625 Dia.
27  720-0311 1 Handle Grip
28  723-04035 1 Rod End
29 727-04141 1 Damper Cylinder
30 731-04735 1 Handle Grip
31 731-05732 1 Spacer, .62 x 1.0
32  731-05882 1 Hand Grip
33 932-0334 1 /P Compression Spring
34  732-0874 1 /P Torsion Spring
35 736-0270 1 /P Bell Washer, .265 x .75 x .062
36 736-0272 1 S  Flat Washer, .51 x 1.0 x .06
37 936-0275 1 /P Flat Washer, .344 x .688 x .065
38 736-3019 1 Flat Washer, .531 x 1.062 x .134
39 738-0143 1 /P Shoulder Screw, .498 x .340 x 3/8-16
40  938-0296 1 /P Shoulder Screw, .437 x .268 x 5/16-18
41  938-0507B 1 /P Shoulder Screw, .5 x .434 x 3/8-16
42  938-0572 1 /P Shoulder Screw, .374 x 1.16 x 1/4-20
43  938-0974 1 /P Shoulder Screw, .375 x .38 x 1/4-20
44  941-0225 1 /P Hex Flange Bearing
45  741-3074 1 Flange Bearing, .626 x .938 x .344
46  747-04401A 1 Deck Front Hanger Rod
47  747-04637 1 Deck Lift Handle Rod
48  747-05057 1 Lapbar Control Rod
49  948-0227A 1 /P Hex Flange Bearing
50 748-04169A 1 Control Hub
51  750-04676 1 Spacer, .385 x .630 x .75
52  750-04776 1 Spacer, .380 x .625 x .265
53

732:04420  \Wyww.mymower pertsenm



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 3 of 53

WWW.mymowerparts.com

RZT50 Kawasaki 17AI2ACP (2010 & After)

Electrical




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AI2ACP (2010 & After) Page 4 of 53
Electrical
Ref#  Part Number Qty S/P/F  Description
1 710-0599 1 /P Hex Screw, 1/4-20 x .5
2 710-3015 1 /P Hex Screw, 1/4-20 x .75
3 712-0271 1 /P Hex Nut, 1/4-20
4 925-04022B 1 /P Hour Meter
5 925-04165 1 /P Double Pole - Neutral Switch
6 925-04174 1 /P PTO Switch
7  925-04228 1 /P Ignition Switch
8 725-04363 1 Interlock Switch
9 725-04439 1 Solenoid
10 925-1745A 1 /P Key
11 925-1707D 1 /P Battery, 235 CCA
12 738-04237A 1 Shoulder Screw, #10-32 x .500
13  726-0470 1 Cable Tie
14  703-05894-0637 1 /P Battery Hold-down
15 731-0511 1 /P Trim Strip
16  710-0653 1 /P Hex Screw, 1/4-20 x .375
17  925-04040 1 /P Seat Switch

WWW.mymowerparts.com



Page 5 of 53

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AI2ACP (2010 & After)

Electrical Schematic

var |
ONNIRIEY
INVE
NED Ol H1D
£9EY0-GZL N/d
gs2 voZ
L]
8 82 W10\ S
\ ESNETEVREY
/
Wil §TEEP eecvo-gec nira
-0 -
- TBIATS v T8 ¥ T e ¢
9181937 vz €0z
L
QO 1555 ‘ 2~
ASHIABY HY
IS
_ nE) 02 Y10
-
134 DE HED _ TFA 0E H1D ?
R SL MID
pL190-524 No/d
06 M19/940 28 Eu.,,
s Q0 SO1H0-52L N/ 150-52L Nei
HOE v st
08 e
06 ~ z :
O - e
o ! i) m T 28 28 T e =12
ao3 & E
TIVELAIN HTT TIWHINAN HY
"
E9E40-SZL N/cd #5 01d .
% Z WS 3vue TFEH0 00 |3 | ,mT||
e}
5 f] RETN YT h
i
o &
Is} B 8¢ B Vo8 _ M IG,EH0 08 El D #
1] i
N - x X
€ W ) 20T L, TS LTHM 3L Gk HIfD
\\ OVN  Lavis \ BZZHO-§ 0, s * &
YOS q goe
Liva} EOEV0-S2L Nra 0
|||||||||| 3 2 t #S 3xvua
30T \ano -
// e \\ G
e

S0 B9 W3

¥19 0el &I

O 06 412
GEvEO;

08y
N/ Q,\\J:H //

e £ WD

W03 ST HID

1 \¢
S04 150
MIg/Q30 QGEL &1D (SN} L0 L5C
//9-.\\\
[ed!
Jaazi
Wi 1T did FETRTICTE]

g ER RS

poi}

WWW.mymowerparts.com




Page 6 of 53

~

o /BTSN T
PPl ((\\\\\\"_—_ i1

=)

=
Q
<
V)
B
O
2
@)
= =
/ 3
vv -...-19..ﬁuuu‘uu
2R

-

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AI2ACP (2010 & After)

Engine Connection

Ny / , e
{

I~
~l I~



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AI2ACP (2010 & After)
Engine Connection

Page 7 of 53

Ref#  Part Number Qty S/P/F  Description

1 703-05441A 1 /P Muffler Mounting Bracket
2 710-0227 1 /P Hex Washer Head Screw, #8-18 x .5
3  710-04379A 1 Hex Cap Screw, 7/16-20 x 4.0
4 710-1017 1 /P Hex Washer Hd. Screw, 1/4-14 x .625
5 710-0599 1 /P Hex Washer Head Screw, 1/4-20 x .5
6  710-04683 1 Hex Washer Screw, 3/8-16 x 1.000
7  710-3008 1 /P Hex Cap Screw, 5/16-18 x .75
8 710-3217 1 /P Hex Truss Hd. Machine, #8-32 x .375
9 712-0142 1 /P Hex Nut, #8-32

10 912-0429 1 /P Hex Insert Lock Nut, 5/16-18

11  912-3005 1 /P Hex Jam Nut, 3/8-16

12 917-04552 1 /P Electric PTO Clutch Assembly

13  726-0205 1 /P Hose Clamp

14  736-0148 1 /P External Tooth Lock Washer, 3/8

15 731-04914 1 /[P Throttle Control Knob

16 936-0171 1 /P Lock Washer, 7/16

17  936-0300 1 /P Flat Washer, .406 x .875 x .059

18 736-0277 1 Flat Washer, 1.031 x 1.620 x .095

19 737-04138 1 Hex Fitting

20 946-04581 1 /P Throttle Cable

21  946-04214 1 /P Choke Cable, 61 LG

22  751-10349 1 Fuel Line Hose

23  751-0564B 1 /P Muffler Deflector

24  751-0616B 1 /P Muffler

25 N/A 1 Fuel Tank Assembly

25 751-10692 1 Fuel Tank, 3.5 Gallon

25 935-0149 1 /P Fuel Tank Bushing Not shown

25  751-10442 1 Fuel Pick-Up Fitting Not shown

25  751-10703A 1 /P Fuel Cap Not shown

26  751-10770 1 Exhaust Pipe, RH

27  751-10771 1 Exhaust Pipe, LH

28  756-04376 1 Drive Pulley

29 712-0271 1 /P Sems Nut, 1/4-20

30 926-0154 1 /P Push Mount Cable Tie

31 726-0272 1 /P Clamp

32 751-10291 1 Oil Drain Hose

726-0197 1 Clutch Cable Tie Not shown

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 8 of 53

RZT50 Kawasaki 17AI2ACP (2010 & After)

Frame & Drive ldler Assembly

N

o

/
\ ,__._ml .I_J

s o

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AI2ACP (2010 & After) Page 9 of 53
Frame & Drive ldler Assembly

Ref#  Part Number Qty S/P/F  Description
1 603-04691-4021 1 /P Frame Assembly
2  703-05829 1 /P Drive Idler Arm
3  710-0520 1 /P Hex Screw, 3/8-16 x 1.5
4  710-3005 1 /P Hex Screw, 3/8-16 x 1.25
5 712-04065 1 /P Flange Nut, 3/8-16
6 732-0626 1 Extension Spring, .75 x 5.06
7 936-0300 1 /P Flat Washer, .408 x .875 x .059
8  738-04058 1 Shoulder Spacer, .39 x1.0x.7
9  738-04162A 1 /P Shoulder Spacer, .884 x .19
10  756-04129B 1 /P Idler Pulley, .425 Dia.

WWW.mymowerparts.com



Page 10 of 53

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AI2ACP (2010 & After)

Front Axle

(v »)
P HHHI““ ‘
\\M, /M “mm“\ \
lDIL\ / /AA\ \
A u./ \ ¢ [—— \
ol /
/ST 4
X
X @
VW/M m
o
AN\
WA
/N
N\ o)
,,,A,/v \ O
N\ , )
. /”/ .,.\ R, +—
e o g
Y/
X \ T
A -
/ W
,/1 \\ muﬂlﬁuvunl O
\ ~ \< A%\
”” ”.w. + 7 ./,mn IN-IV ,// m
- " _cw‘.ux .._mvw.mmwmwv,.- - ) - / NN S
o - N ERd,
\ | /// ‘/,. // \ \\ “W ﬂ/ m
o “\ ‘\ I .I. K/ \\ -
/ “mm_:-u-.,.i...:q. \ J L en ‘ ‘.i‘///
\\““\ IIMV \n“. »\ & \‘\ e
/ VAR \ /
y
\\“\ / / o \
/i / en
/ / /
\ / / / -
/) - A
‘ \“\ \\ ’ \
/ W |
/ \\ \\ \Y \
7 \
/ /
/ (7



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AI2ACP (2010 & After)

Page 11 of 53

Front Axle
Ref#  Part Number Qty S/P/F  Description
1 603-04370-4021 1 Castor Wheel Bracket
2 603-04385A-4021 1 /P Front Pivot Axle
3  634-04321A-0931 1 /P Wheel Assembly, 13 x 5-6
3  734-04255A 1 Tire, 13 x 5-6 Ribbed If the tire being replaced
is Ribbed, use this tire
3 02002105 1 /P Tire, 13 x 5-6 Smooth If the tire being replaced
is Smooth, use this tire
4 710-04186 1 /P Hex Lock Screw, 1/2-13 x 1.25
5 710-04652 1 Hex Cap Screw, 1/2-20 x 7.25
6 710-0514 1 /P Hex Cap Screw, 3/8-16 x 1.0
7 911-04228 1 /P Axle Shaft
8 712-3058 1 S Hex Insert Lock Nut, 1/2-13
9  731-05500 1 Flange Bearing, 1.0 x 1.246
10 936-0169 1 /P Lock Washer, 3/8
11  936-0227 1 /P Flat Washer, .39 x 1.5 x.134
12 736-0250 1 /P Flat Washer, 1.0 x 1.75 x .10
13  937-3000 1 /P Lube Fitting, 3/16 Drive
14  750-04775A 1 /P Spacer, .51 x .75 x 5.825
15  750-04792 1 Hub, .76 x 1.23 x .92

WWW.mymowerparts.com



Page 12 of 53

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AI2ACP (2010 & After)
Kawasaki FR651V-ASO05 Air Filter & Muffler

P \\M MMMMMMMM”/
N 1 - .
) \mm“\\ C iﬂ 75} nm" @
. ! e —
/Y / ' ! \ o P, 7ot - < — ol
o “\\ . ‘ / ”:w \m\mww... “ f — W ol
s / N S S Qnr\,x‘ - ™ =t >
- , - > o - \ oo
- > ~\ m
// (a1
. e i A
N\ = 70— —®
\ = N A
. N / \ %) v
,_ oW \ \
/ / L el — \ \ ) C ,r\“\
. \ / N // // e Ny \\\\ m
'y =2 \ \ (a'd @)
N / o
\ N C O
= \& - by
\ P R R A =
, Afp @ - I, 3
» | \ s AA / iy N Nel
e \ 4 Ayr /! o s e W -
< \\.A/i! 4/ © & R _ru_q
......... P mjﬂ\mm%ykav\ I N\ N A -
N BRI N < - \ / e V ._.-_W
) L o~ \ ) / A“ // /
\ 3 \> \s,,--\.““\ \ 0
[ d \\\\
\ AM // Nl ﬂﬂ ......... \ . m
\ / mmur-.vﬂllll ﬂ_\\.l/ / Aluy
\ AN O\ &=
................... \ =/ \ \ \\}///, ﬂﬂ/imm“\,xﬂﬁnu, ©w_-
/ l \ \Jw\ \Jv =
S \ —— ] | @R
\ /YA
/ /HHMMLR.‘ ‘aﬁwmv
p 2
\ /
/
< ﬁ“ i
o /Y : 2
\ nw. L C \ |||||||||| nmw .& Qw Lo
\ N ™ - .m,u_
— v o o~ p;
I o [Ty o
— .mu.
(4]
[«>]



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AI2ACP (2010 & After)
Kawasaki FR651V-ASO05 Air Filter & Muffler

Page 13 of 53

Ref#  Part Number Qty S/P/F  Description

11011 KM-11011-7054 1 Air Filter Case

11013 KM-11013-7047 1 S  Air Filter Element

11060 KM-11060-7016 1 Muffler Gasket

11061 KM-11061-7086 1 Carburetor/Intake Pipe Gasket

11065 KM-11065-7023 1 Cap

16060 KM-16060-7038 1 Intake Pipe

42036 KM-42036-7017 1 Breather Sleeve

92009 KM-92009-2303 1 Screw

92015 KM-92015-1367 1 Nut

92171  KM-92171-7007 1 Clamp

92173  KM-92173-7003 1 Clamp

92192 KM-92192-7146 1 Tube, 12.6 x 18.6 x 118
92192A  KM-92192-7151 1 S  Air Filter Tube

92210 KM-92210-7027 1 Nut, M8

461 KM-461DA0800 1 /P Spring Washer, 8mm

WWW.mymowerparts.com



Page 14 of 53

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AI2ACP (2010 & After)
Kawasaki FR651V-AS05 Carburetor

[lala]

WWW.mymowerparts.com

(=]
(=]
LA T -
\\“\\AM L LE u
\“\\ /S
\\\\ a4 |..—
_ \m\\ / mnuv
\\ 4 \WAII.hIM\ \,WW
=)
7,
/7 by o
\ \ -~ \ ﬂ
e m \ (H\\\ “\ MMV Lo MIW <t
= P :
Ov 14 / \\ G o} )
/ML) / e \ o o
y — ,..H\An " s @O o4 )
D, e /l. vrm I Hnnm”v \\“H\I.f‘hvv IIIIIIII [} (2] // ‘__ur IIIIIIII Py
/ay - e o \ 3 N -
/4 ™ e A o 77 ) & : -
{ =] \ \ o - X /N-v < -
on @ < w@ \\ © N \Mv / < @
S 2 - - V-
<] (e = / < / / pys
o P . 7 —
N \ [ I ‘\ \
“H Lo \ < </ .u" ]
< / QO ¢ — 13 3 .“w
— / Ny P o A@% .......... 0
«w D >\ / < i -
< / ol / 7o)
< \ / / —
— \ » / -
1 - /
Qo @ —- ximumr % f / oy
e SH~
. R L — \w /MWNrM Wm' nmn/ /‘ 1/ ‘\ l) \
) ._ mu\ ) I ® :M, ) ) @ =2 VE
o ‘
Lo <+ 0 w . Amuux\... / ’”rm_m ||\\\
v i 3 \
> = - m |\
W oy 5" I
- N , )
. o™ — <
25 ols 3
\ o o @ M~ O (o]
\ ..lm- < - 9 .”” w f—
// Ahnw o ““w A y—
Y " D _
,/ -
\
AN//
\
//
o /V/
Mo —————— ///
— \
///



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AI2ACP (2010 & After)
Kawasaki FR651V-AS05 Carburetor

Page 15 of 53

Ref#  Part Number Qty S/P/F  Description
11061 KM-11061-7009 1 Chamber Gasket
11061A KM-11061-7010 1 Screw Gasket
11061B KM-11061-7085 1 Manifold Gasket
11061C KM-11061-7087 1 Insulator Gasket
11061D KM-11061-7088 1 Insulator/Manifold Gasket
13107 KM-13107-7018 1 Shaft
15004 KM-15004-7062 1 Carburetor Assembly
16014 KM-16014-7010 1 Pilot Air Screw
16020 KM-16020-7003 1 Float Chamber
16025 KM-16025-7017 1 Throttle Valve
16030 KM-16030-7003 1 Float Valve
16031 KM-16031-7002 1 Float
16041 KM-16041-7050 1 Choke Carburetor Shaft
16041A KM-16041-7051 1 Throttle Carburetor Shaft
16073 KM-16073-7013 1 Insulator
16186 KM-16186-7006 1 Choke Valve Assembly
21188 KM-21188-7002 1 Solenoid
39074  KM-39074-7001 1 Throttle Lever Assembly
49121 KM-49121-7018 1 Main Nozzle
59076 KM-59076-7019 1 Intake Manifold
92009 KM-92009-2083 1 Screw
92009A KM-92009-2349 1 Screw
92009B KM-92009-2402 1 Screw
92063 KM-92063-7141 1 Main Jet, #122
92063A KM-92063-7142 1 Main Jet, #124
92063B KM-92063-7149 1 Main Jet, #120
92081 KM-92081-2234 1 Spring
92093 KM-92093-2100 1 Seal
92093A  KM-92093-7003 1 Seal
92145  KM-92145-2122 1 Spring
130 KM-130AA0630 1 Flanged Bolt, 6 X 30
172 KM-172BA06115 1 Stud Bolt, 6 X 115

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 16 of 53

RZT50 Kawasaki 17AI2ACP (2010 & After)

Kawasaki FR651V-AS05 Control Equipment

™~

IS~

(
/
ya
(|| | g
\
\
\
Lo
Lo
_‘4-
—
Nl
[« 7]
[lal
™
Fgl
-
[\
<h

—_ A
— \
/,
//
\
/
\ \
=
// /, —.“l
\ e —
,// / NS o
/// /.N IIIII Jrﬂuuuﬂﬂ_ A@ o e A”Uv
N - I M-
\ \ @ N
/ \ (=)}
\ \
/,u // (]
@ e
.......... 3 / ~
\ >
/
o
>
<r

(24}
™
Lo

&N
(=3]

\

G

\

(| auullu
<3
&N

=
I~
(4]
(o |

-

™~
<

-
o

op—

(Jrmm —

.,
<[
o
1<
e
(9N

(=}

™
(=
-
o
~

(=]
(3]
o
(]

apun—
pu—

o2

[l
.A“-
—
(9]
(=]

&

e
—

e

3
(9]
Lo}
f—
(23]
¥

et

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AI2ACP (2010 & After)
Kawasaki FR651V-AS05 Control Equipment

Page 17 of 53

Ref#  Part Number Qty S/P/F  Description
13107 KM-13107-7047 1 Shaft
13271 KM-13271-7038 1 Plate
16171 KM-16171-7022 1 Link
39129 KM-39129-7028 1 S  Governor Spring
49103 KM-49103-7014 1 Governor Arm
49103A KM-49103-7015 1 Governor Arm
49113 KM-49113-7050 1 Complete Control Panel
92145 KM-92145-7057 1 Spring
92145A  KM-92145-7058 1 Spring
92150 KM-92150-2182 1 /P Bolt,5X18
92153 KM-92153-0009 1 Bolt, 6 X 12
92153A KM-92153-7033 1 Bolt, 6 X 35
92153B  KM-92153-7043 1 Bolt, 6 X 12
92170 KM-92170-7001 1 Clamp
92172  KM-92172-7035 1 Screw, 5 X 30
214 KM-214AA0408 1 /P Pan Screw, 4 X 8
311 KM-311AA0600 1 /P Hex Nut, 6mm
312 KM-312AA0500 1 Hex Nut, 5mm
411  KM-411AA0600 1 Plain Washer, 6mm

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 18 of 53

RZT50 Kawasaki 17AI2ACP (2010 & After)

Kawasaki FR651V-AS05 Cooling Equipment

o
[Cp]
i

o

o™
fe]

o
(o]

]
[$o]
()

(9]
[T}
p—
N
[#)]]

3
mw

(=]
[r
()
<

y—

o
o

[«>]
<
<
(9]
(<71

[
Lyrl
<
_‘*_

-

«©
nl
[

o
»

Rnwmmmnwwmu

(4N}
«©w
)
(3]
(3

4

_
‘

p-—— m

[3e]
(U]
—
o
()]

7N
/Y

\_/
) Ny \\

I.H

(9]
(5]

,
)

,
|

C

L
=

A

==L, \JN:

r__,
}.IW

o
)
[+}]
Lo

on
15
o
[N
(]

<t
(<5}
(<0}
«Q
[e>]
<3
.Annvunﬂl ———
N Sy
K.iuuj ——i— nnuu
.”““ \.’
V]
—\Jo 2 e
===
¥ ) .
==t
g &Qﬁ;
F——r—op
||||||||| pe= S A—
Sy CEsar— y,
)
U]
oy -
= N
< Py
(=]

.ﬂﬂ—._

wa
P

-

o
Cs ]

ol
(2

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AI2ACP (2010 & After) Page 19 of 53
Kawasaki FR651V-AS05 Cooling Equipment

Ref#  Part Number Qty S/P/F  Description
13070 KM-13070-7019 1 Cooling Air Guide
13272  KM-13272-7006 1 Fan Plate
14037 KM-14037-70089H 1 Screen
23062 KM-23062-7005 1 Complete Bracket
49089 KM-49089-7079 1 Engine Shroud

49089A  KM-49089-7080 1 Engine Shroud
59041 KM-59041-7014 1 Fan
59066 KM-59066-7046 1 S  Fan Housing
92009 KM-92009-2303 1 Screw
92026  KM-92026-7007 1 /P Spacer
92151 KM-92151-7012 1 Bolt, 6 X 12
92153  KM-92153-7007 1 Bolt

92153A  KM-92153-7043 1 Bolt, 6 X 12

WWW.mymowerparts.com



Page 20 of 53

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AI2ACP (2010 & After)
Kawasaki FR651V-AS05 Cylinder & Crankcase

o < S -
0 < =
o /) © ~ 5T\
e T !/ o iy o~ m_ WREER, '\
s __// ¢—o S —@\ e
- - lHl \\ o™ — /// /.Il. |||||| Mr
- m g Vm 2] - / //,nmndr | ——5)
/x -/ N
< < [ K
AR ”... w - C 2= A\
N / mm” ey i S T S € \
“ F— ‘.“vr/ = - -— mm\v // // w
-t m \ \.irx..i: AN / — § o N\ \
o § m /”""/,ﬂ ,mm,A\“ m..i_m/ \ /v\ A\ Mm.
[0 ] > \ = —_— - -
— ””. I// MV ”Anﬂmm 3 v. wml/ |||||||||||| ) // &~
AN
"N\
e \“% RN
oy MM“ /,/_WWW o
— . N
(=] /
2 / r -
2T % <
Mmu g \m“““mm““u.\.m/ G “mw" N
~ T R - I
- A \ < \
— / \ w <t —
¥ \ /” =] m—”HHHHHHInW o
o VN ()
o ‘“n““m mNmﬂWﬂ/ .m—.
& ——F) >
f— AN NS Mg AN o
/ /”,nnulmw \ A,”/ <t o
< R ) ) .. - .
R .%\ \: a Q - o 2 A,a.wv PR
- @ & - g ~ ©«w o
Ao &5 |55 e S 3
SO e e AN 228
ol W @ _Nnﬂll””mﬂn, N Ww ‘N \\\ quunuu"uulll lll._mumil...l (! .e W ﬂ gW/ _-Tlllll‘mmm,.. nm. @
P r~ o nm“m,,wm”,w”"""”va \ /A w L S SR hmw\ﬁmzﬁ 3 Mﬂuw \ X
- o / \ﬂ// « \ N\ .
N tme NN 5= N\ —H R
— NN 7 / =Y
Y S22 NS = |\ A
T o™ £ YA 4wr; \A _.mmmnnn i A 47 { n\nn_v / o fl = w. ||||||||||| .A , w_
AA\\ /(\, rVV\ IHIIHII o \, \““\ // ~ ) / D\\v.l e w» .HHHWL_) u\\
ot W | \.t\ % \“ [l {o /””u.m“m,..e 0) S NI
~—— e N N L.
,,., \ _ mew. gv. .M,vv L/ / n y AN mnnnuuwmunnuw\\ y. Mun PR m”;u ...... :mmw |
\ _ 4 w J,,.v!.,-fu\._...\\ =) mmﬂ-m\\\ N 7 __
ng_--..uf_ ’ .--y, o - yy ya \_ 6 w. NN ~ann==3p
~d [.( e Il« L./ 4 //@N\UK H.um..llm
(<5} \
. S <
(44 q— <l NS (8]
Lo > - o O (U] Te)
~ 2 8 (2 55 "
< - - N’ ™ )] 0

. <t

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AI2ACP (2010 & After)

Kawasaki FR651V-AS05 Cylinder & Crankcase

Page 21 of 53

Ref#  Part Number Qty S/P/F  Description
11004 KM-11004-7026 1 Head Gasket
11008 KM-11008-7039 1 Complete Cylinder Head, #1
11008A  KM-11008-7040 1 Complete Cylinder Head, #2
11022 KM-11022-7019 1 Rocker Case, #1
11022A  KM-11022-7020 1 Rocker Case, #2
11061 KM-11061-7083 1 Rocker Case Gasket
11061A KM-11061-7084 1 Breather Gasket
13272 KM-13272-7004 1 Breather Plate
14091 KM-14091-7064 1 Breather Cover
16126 KM-16126-7020 1 Breather Valve
32154 KM-32154-7019 1 Pipe
32155 KM-32155-7003 1 Breather Pipe
49015 KM-49015-7079 1 Crankcase Cover
49120 KM-49120-7122 1 Complete Crankcase
59071 KM-59071-2079 1 Joint
92043 KM-92043-1263 1 Pin
92049 KM-92049-7001 1 /P Qil Seal, RVC2,6 X 11 X 10.2
92049A  KM-92049-7005 1 Oil Seal, S0 8 X 14 X5 HS
92049B KM-92049-7010 1 /P QOil Seal, Sd 35 X 48 X 8 R HS
92049C KM-92049-7028 1 Oil Seal, 38 X 62 X 8 MTCLV
92066 KM-92066-7023 1 Plug
92066A KM-92066-7026 1 Plug
92153 KM-92153-7043 1 Bolt, 6 X 12
92153A KM-92153-7054 1 Bolt, 8 X 50
130 KM-130AA0625 1 Flanged Bolt, 6 X 25
130A KM-130CA1050 1 Flanged Bolt, 10 X 50
130B KM-130CA1065 1 Flanged Bolt, 10 X 65
172 KM-172BA0818 1 Stud Bolt, 8 X 18
214  KM-214AA0408 1 /P Pan Screw, 4 X 8
670 KM-670B2011 1 O-Ring, 11mm

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

[{]
[{<]
]
o™
o

op) o
..._Hlu >»
© b o
N o~ N ©
2 P = ~ >
w — “MW” , \\“\\ ll#la/////w .\_meh MMW ““ “.“,._
o ey o / P HHH””/// ) \ A\y T y - ol R
.mu_ e /1 c_\\ “‘nnumnnww/ /,, / .
< P \ / ym\ o~ p. m /ww
\ \ \““\ QS Am wv
A @ lof @\
N 7\ ‘\ \)/ I c.-g
(D m,@ \V £ o Jess e | i}
| A\ A\
‘ \ y / ,ol " .,o\ U
o /% ] m@u EMMM&W@
= U\ A=
Te) // /””,HNMMNWM\\\ €1m —4-0) =t
///,/ — [}
) 1111 ™~ —
B ——- E\umwr;/ o o P~ o
)v/ AﬂW N JH.I .wa )
A““ V b\ ‘mmw o N < o
/77 IM = » O Hv _n:
1= o N/Y w mﬂﬂ ......... o > ~N o
ol o™ / i o~ A N ~
) e — / / T.N o P O, \ N quﬂ ||||||||| o ow
22 g N
< = ) 3 I~ Sy, / /,0/ o
S5 // ‘ v o \. N
m O A All |||||||||||| y ) @ \““\ —
= h— B); ? Va "7 )
o O 2 ( / hm““\--- o
ouw b= \ Q / | y—
= QN 0=
38 3 e NSV
A S == I..uﬁunﬂuv // IMHUWV ”/ ARMMH“HWHHHHHHHHH.
~ S \_/ \
V ,”{“\ ”ﬂ
2 o 5 ) \ /
T - m\““\ % AN V4
C =) = N
M L @ - B
S IM o mu
Sa o~ «@ _
- = N =
N © - oy
VA ™~ o
o) -

(3]

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AI2ACP (2010 & After) Page 23 of 53
Kawasaki FR651V-AS05 Electric Equipment
Ref#  Part Number Qty S/P/F  Description
13272  KM-13272-7012 1 Plate
21066 KM-21066-7017 1 Voltage Regulator
21171 KM-21171-7041 1 Ignition Coil Assembly
21193 KM-21193-7038 1 Flywheel Assembly
26011 KM-26011-7025 1 Lead Wire, L =95
26031 KM-26031-7040 1 Harness
26031A KM-26031-7041 1 Harness
26031B  KM-26031-7044 1 Harness
59031 KM-59031-7017 1 Charging Caoll
92009 KM-92009-2303 1 Screw
92009A  KM-92009-2308 1 Screw
92066 KM-92066-7026 1 Plug
92070 KM-BPR4ES 1 /P Spark Plug, BPR4ES (NGK)
92072 KM-92072-7003 1 Band
92151 KM-92151-2097 1 Bolt, 12 X 30
92171 KM-92171-7008 1 Clamp
92172  KM-92172-7018 1 Screw, 5 X 20
92200 KM-92200-7002 1 Washer
130 KM-130AA0620 1 Flanged Bolt, 6 X 20
510 KM-510A5100 1 Woodruff Key

WWW.mymowerparts.com



Page 24 of 53

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AI2ACP (2010 & After)
Kawasaki FR651V-AS05 Engine Labels

f(Ee====sss s s
-4 =
1 _mv
= ¢ =
w W e
1l b= "
1 ooz m :
’ (TTR ™
..u.u. o W .w_ {7 : o ==y
4 -0 . w oo =y
<r N T m B Z
. Ll w3 | " bl o oo
. 2 = o el "= &
mf| 53w K S i .
- j oy — 5 £ & - L
o == . “m“ z2- nd b a2l “m o mm _m_ 25
— - - - N aum , =
<) 2 - = mmv = - b LB :
o - @ od L T Y - u m _mv (=} "u,
G el wwx=o ..) ry i @ o=k
- TRTI - o = , s _u" S =z
<L B w e LD L, N
T il md L - : z
W g - I [T - 0
LO wf 338° 2 Lo AR A AN
— — oyt i - )
. - iy = o " r
; _ .M 7_
, y <IN 1Rl AV
.’“— D m “ ) ‘““l - ] ( k
= -l_nlllllll ) ey i f
]
L 2
v
Wm_
g
e .
M S s

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AI2ACP (2010 & After) Page 25 of 53
Kawasaki FR651V-AS05 Engine Labels

Ref#  Part Number Qty S/P/F  Description
56033 KM-56033-7001 1 Manual Label
56070 KM-56070-7001 1 Warning Label

WWW.mymowerparts.com



Page 26 of 53

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AI2ACP (2010 & After)
Kawasaki FR651V-ASO05 Fuel Tank & Fuel Valve

o)
o o
[{»] o ™ (e
oy o - [#2]
) - o <r
od I »
< Ch
‘“nnll) / —
, \ /fﬁmyw,
7~ - \ lv \‘m meﬂ. \_MML)V T g
/ oo - ff h?u‘ . \ \
J
\
\@
\
< Wm““m Am v..y
~ B ~_ )
o~ b A/ o T A/
=2 / o v\;/
- // A/, //
<t £ N o
> CSHA., \ O\ ~
" Y \\\ I.IMII // / ———————— hlA =
<t R\ RN o~ R
\ ——— y I / .
\\ yvv/mmww..\u”um”/v g
/ 3)
Mm.. mw“ A, llll/umﬂw 3 // { m_l wu_
S & NG VA
~ 2 A \7,(\
o //n mv.\\
\
> w, X o <L
I~ \“ wv-v, P~ ol
- ,Illlllll.%m“. mw = o>
o (3] —
o € AMM_
— L]
r~
™~
o

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AI2ACP (2010 & After)

Kawasaki FR651V-ASO05 Fuel Tank & Fuel Valve

Page 27 of 53

Ref#  Part Number Qty S/P/F  Description

42036 KM-42036-7015 1 Sleeve

49019 KM-49019-7005 1 /P Fuel Filter

49040 KM-49040-7008 1 Fuel Pump

92009 KM-92009-2303 1 Screw

92170 KM-92170-2009 1 Clamp

92171  KM-92171-7008 1 Clamp

92192 KM-92192-7145 1 Tube, 6.35 X 12.7 X 185
92192A  KM-92192-7148 1 Tube, 6.4 X 12.7 X 150
92192B  KM-92192-7150 1 S  Tube, 6.35X12.7 X 390

WWW.mymowerparts.com



Page 28 of 53

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AI2ACP (2010 & After)
Kawasaki FR651V-ASO05 Lubrication Equipment

s

; m}

/
> //vﬁ fas!
AN =1
/u“\Al:.//// |||||||
Ill/// =
II II
N
II II J
II ,//
" 0
&
Lo
r~
W
<3 oy
ﬂ hn“MImw

o)
L
y—
(4]
(#2]

..i.
™
(4]
[#>]
e

o)
r~
7o)

«<C
™
K¢ )
=
(9]
(jo]

<L
o)
L
—
(9
(2]

II,I \\\

s “““u \\

J

i

o~
I~
Y
o

Kol
<t
-
(Y]
()]

(]
.nu..
—
QN
R

({=}
({«]
(-
(9|
o

e}
({»]
('

o
<

\Nm‘ﬂ“”l/
I.I)_ V...v

]

lll

Al!

L

<t <

1€y
e
“w «<
oem —

P onn N
“——

<L
“
«w
<
[aV]
cn

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AI2ACP (2010 & After)

Kawasaki FR651V-ASO05 Lubrication Equipment

Page 29 of 53

Ref#  Part Number Qty S/P/F  Description
13272  KM-13272-7011 1 Rotor Plate
14075  KM-14075-7013 1 Oil Gauge Cap Assembly
16154 KM-16154-7010 1 Outer Rotor Pump
16154A KM-16154-7011 1 Inner Rotor Pump
49065 KM-49065-7006 1 Oil Filter Screen
49065A  KM-49065-7007 1 Oll Filter
59231 KM-59231-7016 1 Filler
92066 KM-92066-7003 1 Plug
92066A KM-92066-7028 1 Plug
92140 KM-92140-7003 1 Ball
92145  KM-92145-7002 1 Spring
92153 KM-92153-7008 1 Bolt
92153A  KM-92153-7043 1 Bolt, 6 X 12
555  KM-555A0420 1 Spring Pin, 4 X 20
670 KM-670D2016 1 O-Ring, 16mm

WWW.mymowerparts.com



Page 30 of 53

o

<
o
ST,
A/ )
..\\anﬁv.nmﬂl, —_— / Ai!_mnm!.. -
AT\ A\ G \
Aao - \_ ; _/MW,//...vrmmW/ =

N\
) \.

R fome i

_\

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AI2ACP (2010 & After)
Kawasaki FR651V-ASO05 Piston & Crankshaft

g g

o "
-+ —
o
> & o
_ Figesy, (3] o N Pl | N 7 NN
. @R | | T PN N\ V7NN
) o W\ . A p. / /
L Jmnw. up /f . /wlwm Ay /,/,4/ \\‘\ l/ \
1 8 | LE) h ()
i n, by, 4
\\\ D Cue \ID) W5 Z W\
(/7
\m\\\ \V
&/
\Y r— " P Wm— \ N r ) L
b = (- - 83 L =%
/ n”._ ) oo
o —— o o
/ / ¥ q—
08 —EONON—€
)Y J ._A_,M Vw ) 1) < I
W , o © ©
N / o o o
|||||||||||||||||| 4 o - @
o o= ]
o - unp...l P
o 7 Tnun.il: . @
5 S WVIEEE
A I'Il, / . o
A Il 'Unm‘l <
) &
N S sy
\ !nnnnia\ '
\ -
0 L
O ol
[t I v
oy

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AI2ACP (2010 & After)

Kawasaki FR651V-ASO05 Piston & Crankshaft

Page 31 of 53

Ref#  Part Number Qty S/P/F  Description
13001 KM-13001-7027 1 Engine Piston
13002 KM-13002-7006 1 Piston Pin
13008 KM-13008-7005 1 Piston Ring Set
13025 KM-13025-7009 1 Piston Ring Set L, 0.5
13029 KM-13029-7010 1 Engine Piston L, 0.5
13031 KM-13031-7084 1 Complete Crankshaft
13251 KM-13251-7025 1 Connecting Rod Assembly
92033 KM-92033-7016 1 Snap Ring
92151 KM-92151-7017 1 Bolt, 6 X 35

WWW.mymowerparts.com



Page 32 of 53

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AI2ACP (2010 & After)

Kawasaki FR651V-ASO05 Starter

WWW.mymowerparts.com

o / A
o \ Lin) 8]
~ U
o o .
(3] S ; |
-\ p
% \.“n“““““nww , \\ ‘mm ,uu\nun\ EHHRI Mn”_
< (2 /\ < g T
o —=2L0) , >
- ~- <
™ Au_.
._.nw (@] MMW m!
....... N 0 o e
] MW &
S
.............. nwv,,/,/
N\ .
P ,ﬂ”ﬂ/ \ D s m—
N M.u- \\ // \M//, “ ™\ VV ,, _ P ,%\ N
........... @ A V am 0= (0)) @) — -A: - ol vw
/ g .
m.un /) 7 \/ / Jf / a./,m“. ,
L /”..Hu Y “ \\ \ Vi
< 1 “\
R
ol @ (3N} .n_u. _ma M““
ol M.M » ) uu, o~
o ) <> “uw_ >
mmmy —
(o]
(4]



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AI2ACP (2010 & After)
Kawasaki FR651V-ASO05 Starter

Page 33 of 53

Ref#  Part Number Qty S/P/F  Description
16146 KM-16146-7027 1 Cover Assembly
16146A KM-16146-7028 1 Cover Assembly
21080 KM-21080-7006 1 Armature
21163 KM-21163-7024 1 S  Electric Starter
27012 KM-27012-7004 1 Hook
32085 KM-32085-7005 1 S  Stopper
59051 KM-59051-7034 1 Spur Gear
92093 KM-92093-7007 1 Seal
92145 KM-92145-7060 1 Spring
92154  KM-92154-7001 1 Bolt
92210 KM-92210-7017 1 Nut
92210A KM-92210-7036 1 S  Nut
130 KM-130AA0840 1 Flanged Bolt, 8 x 40

WWW.mymowerparts.com



Page 34 of 53

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AI2ACP (2010 & After)
Kawasaki FR651V-ASO05 Valve & Camshaft

w0
yu—— "
2] —_ ”An.
ot - o
"~ <) Y
~ < o o = o
N M“_ o] .1.. Ly (= I m.
- - D " © N omee I
» e N N oo N
> o =t [ = B N N | Mw"
<+ > N o ’
o~ VAN \ \mz.ﬂl
(=] \ N // A(\_ \\ \\.//l m\ . A
\\ J \ -
e AN .
| ol Q] @) (0)aa@
o > \\) & -
I// / /Ill\\ . ot
<t ) 4
o Ww!\. N’ /nmm\ @)
[ \V“ 1/u 3V C
[aV] /' vlw [yl =
- \“\ i o o I . . © V)
, £ I~ o T bt )
A S 2 25, 0w = &
o - |%nww_ \“\ od x> N 58 o N w
o & A/mww / - i — 0 o~ n,u, — Ly p
5 < =7 \““\ © =\ N N - - o~
ey, T I/ g b
e Q@ y/— - g wmww, > P N mu
—— - &S -y ~ N )
ST e ) 2 ST S (G @ © « M =
- —— 3 - S > = .
o Mw__ \ mm\ e & / mvm\ N (6,v=11 @ —d-@) ®= ..... = 1i] A@ wc —€L ) O
\\ N _mw ||||||| mmmwwv ““ Amwr .HHHHHHHmmuumuuuuuwiill/ M, m
/o oo & /
) 5 o« = “ © a
o) Pem S F ) e S
/ ! 3 i~y p— ) ——
/ A ™ e -~ = o - o~ 7 o © :
\ & - “\ id i Naw™m 50 o
o~ — — ) -G R ¥ ]
4‘“ I ey @ Yo — -8 \“ iy T e ™Noo N ™M e
_ Aﬂ., = W S O W VA4 Rl W e
.mruw-r.,c. ] Nt - / = L o e
NG @ - MU_" o \ 7N N -QA v,
h ) - o~ PR T S— e A
TR T e ® /SR (=@ - \
®— (o &9 o= = o~ N L
~ ;A (ram (0) — g% o)—@ )04
0 / mm& (Pp el ?
N o k\ 3 T
[o3) Y . le]) i 3}
o . mmuva; w S W
. c - o
_m_lﬂuw ﬂm.ﬁl.n S __.mv (4] o ol [{a]
N 0 - Yo ™ ~—
b [+ T e —
(&Y @)
o - -
[T IS
N o
I “nw



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AI2ACP (2010 & After)
Kawasaki FR651V-ASO05 Valve & Camshaft

Page 35 of 53

Ref#  Part Number Qty S/P/F  Description

11055 KM-11055-7009 1 Bracket

12004 KM-12004-7008 1 Intake Valve

12005 KM-12005-7009 1 Exhaust Valve

12009 KM-12009-7001 1 Valve Spring Retainer

12011 KM-12011-2056 1 Collet

12016  KM-12016-2066 1 Rocker Arm

12032 KM-12032-7001 1 Tappet

13070 KM-13070-7017 1 Governor Guide

13116  KM-13116-7007 1 Push Rod

13271  KM-13271-7007 1 /P Plate
13271A KM-13271-7021 1 /P Governor Plate

42036 KM-42036-7010 1 /P Sleeve

49078 KM-49078-7002 1 Engine Valve Spring, IN

49118 KM-49118-7022 1 Complete Camshatft

92033 KM-92033-7001 1 Snap Ring

92140 KM-92140-7005 1 /P Ball

92145 KM-92145-7001 1 Spring

92152 KM-92152-7012 1 Collar

92153 KM-92153-7100 1 Bolt, 6 X 29.5

92200 KM-92200-2151 1 Washer, 8.1 X 18 X 0.5
92200A  KM-92200-7009 1 Washer, 16 X 42 X 0.91
92200B  KM-92200-7048 1 Washer, 16.3 X 30 X 2.28

130 KM-130AA0814 1 Flanged Bolt, 8 X 14
312 KM-312AA0600 1 Hex Nut, 6mm

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AI2ACP (2010 & After) Page 36 of 53

Label Map

IS
m\m"\\\&\m‘ﬂ\\\\
SOy i

e
o

RN

S R
Am\\\\\\\\\\\\\\\\\_
SRR
K W‘“" "N

Tttt
NS SS
[/

SRR RN
\\\\\ \\\\\\\\\§ \1\\\\\\

N

oo D, m“\“ oY
SR N aETurey SN ol
mm

T ——TGH:*E :
RN A S
Pa e S

S r 3 &
Y S AR S \\\\\\\\\\\\\\}\\ N
mmm\ e SRRRRE A ...
RN TR ‘\‘ \\\\\\\‘\\\\\\
AR ] TYFRTIAI
TIINLININ e ““m._\\\\\\\\\\\\ NS VIS
FEFRITIN R < o« R rd
“W&N“‘f rd
N R aRInmmIIBimiraaasy pd

P \\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\ X\ 7

i \\\\\\\\\\\\\ e e ..y y 4

AR 4

RN R \\\\\\\\\\\\\\\\\\\\\\\\\\\
\\\\\\ N “\\\\\\\\\\\\\\

\\\\\\\\\\\\\\\\\\\\\\\. e
RN \\\\\\\\\\\\\\
W RNy
W TFTICIRATY
N ELEAFITI R
N Y B R
X e ﬁm\“w e B T

m‘ka\
‘ S T R
\\\ N \\\\\\\“\ R SRR RN )
B < S i N
\\}\}§\§\\\\\\‘ R 2 | 3

R

RN
\\\\ \\\\\\\ R
‘\\\\\\\\\

V]V

R A\\\&\\\\\\\
M

AN akx .\\\\\\\\ ‘\\%.\\\\\\\\‘ <
R \\\\\M\\\)}\\ O
Y SN, A\\\\\ ol B
AR AW
! DANGER —-———\m\\\\\\\\\\\\\“\ TRy
3 ITTMMlisTaaaaaaaaaassss
N O N &
‘\\\\\\\\\\\\\\\\\\\\\\\) SR \

RN

e s o
NN 777122282
&

R

2NN

) .
e
\\\\\\\\\k\\\\\
MART-J T \k\ A

WWW.mymowerparts.com

B SR &&_ oo
ooy



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AI2ACP (2010 & After)

Page 37 of 53

Label Map
Ref#  Part Number Qty S/P/F  Description

777122888 777122888 1 LABEL-FUEL LEVEL LH POD

777122884 777122884 1 LABEL-START INSTR RH POD
777D13930  777D13930 1 LABEL-REAR FRAME CUB CADET

777122489 777122489 1 LABEL-TRNMSN RELEASE
777533184  777S33184 1 LABEL-DECK SAFETY

777122282 977122282 1 /P LABEL-BELT ROUTE
777D11622  777D11622 1 LABEL-CYCLO CUT 50" BLUE
777D13924  777D13924 1 LABEL-DECK WASH SYSTEM
777S30503  777S30503 1 /P LABEL-DANGER CHUTE
777530284  977S30145 1 /P LABEL
777S33471  777S33471 1 LABEL-RZT SAFETY CUB YELLOW
777D14107  777D14107 1 LABEL-KAW FR651V ENG 22.0
777D13929  777D13929 1 LABEL-CUB CADET

777122885 777122885 1 LABEL-HOUR METER LH POD

777122886 777122886 1 LABEL-THROTTLE LH POD
777D14067  777D14067 1 LABEL-CUB CADET RZT LH POD
777D14068  777D14068 1 LABEL-CUB CADET RZT RH POD

WWW.mymowerparts.com



Page 38 of 53

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AI2ACP (2010 & After)

Mower Deck

£
&)

(

o
P
( @Wm&mw

AN

7

L)
-

e~

o,

T

\

e
“nu‘| ——]

/

£&
)

S

¢§. :

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AI2ACP (2010 & After) Page 39 of 53

Mower Deck
Ref#  Part Number Qty S/P/F  Description
1 903-04328A-4021 1 /P Deck Housing
2 918-04126B 1 /P Spindle Assembly
3  631-04070A 1 /P Discharge Chute Assembly
4  683-0254B-4021 1 Deck Hanger Bracket
5 703-05825B-4021 1 S Idler Arm
6  703-3279-4021 1 Stop Bracket
7  703-3511A-0637 1 /P Finger Guard
8  710-0347 1 /P Hex Cap Screw, 3/8-16 x 1.75
9  710-0528 1 /P Hex Cap Screw, 5/16-18 x 1.25
10  710-0599 1 /P Hex Washer Head Screw, 1/4-20 x .5
11  710-04484 1 Hex Washer Head Screw, 5/16-18 x .750
12 783-04415-4021 1 Skirt, RH
13  710-3005 1 /P Hex Cap Screw, 3/8-16 x 1.25
14  710-04095 1 Carriage Screw, 3/8-16 x 1.00
15 710-3178 1 /P Carriage Screw, 3/8-16 x .75
16  712-04065 1 /P Hex Insert Flange Lock Nut, 3/8-16
17 712-0417A 1 /P Hex Flange Nut, 5/8-18
18 912-0431 1 /P Hex Flange Lock Nut, 3/8-16
19 912-0641 1 /P Hex Nut, M16-1.5
20 914-0470 1 /P Cotter Pin, 1/8 x 1.25
21 917-04074 1 /P Deck Adjustment Gear
22  921-04041 1 /P Water Nozzle Adapter
23  732-04652 1 Compression Spring, .535 x 1.75
24  732-04609 1 Extension Spring, .94 x 6.74
25  734-04155 1 Deck Ball Wheel, 5.0
26 936-0119 1 /P Lock Washer, 5/16
27  736-0407 1 Bell Washer, .45 x 1.0 x .062
28  736-0225 1 /P Internal Tooth Lock Washer, 5/8
29  736-3072 1 /P Flat Washer, .38 x .93 x .110
30  737-04003D 1 /P Deck Wash Nozzle
31 738-04162A 1 /P Shoulder Spacer, .884 x .190
32 938-3056 1 /P Shoulder Screw, .5 x 2.5 x 3/8-16
33  942-04053C 1 /P Blade,2in1,17.9
34  747-1116 1 /P Deck Hanger Rod
35  954-04044A 1 /P V-Belt Type A Sec x 134
36 756-04129B 1 /P Idler Pulley, 4.25 Dia
37  783-04399-4021 1 Belt Cover, LH
38 783-04400-4021 1 Belt Cover, RH
39 783-04414A-0637 1 /P Center Skirt
40  736-0315 1 /P Flat Washer, .76 x 1.50 x .12
41  738-1010A 1 /P Spindle Shaft, 5.75
42  941-0919 1 /P Ball Bearing
43  748-0160A 1 Spacer, .79 x 1.25 x .175
44  750-1000 1 Spacer, .80 x1.10 x 1.32
45  750-1349A 1 /P Spacer, .79 x 1.82 x .55
46  756-04216 1 V-Type Pulley, 5.39

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 40 of 53

RZT50 Kawasaki 17AI2ACP (2010 & After)

Operator's Platform

M~
—

[

/ @ @ YRNTS S -
(w=by Sy S RN
N g SV o \,.\-k\/ AR \
ot N R e A fomy
(o= ,w@/ mﬂ NS\ ; ' me// 2 : : )

9

) \N -

LM

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AI2ACP (2010 & After) Page 41 of 53
Operator's Platform

Ref#  Part Number Qty S/P/F  Description
1 603-04564-4021 1 Console Mount Bracket
2 603-04663-4021 1 Seat Frame
3  735-04082B 1 Foot Pad
4 703-05373B-4021 1 Foot Rest
5 736-0148 1 /P Lock Washer, 3/8
6 703-06451-4021 1 Console Mount Bracket
7  703-06623-0637 1 /P Fuel Tank Support Bracket
8 710-04484 1 Hex Washer Screw, 5/16-18 x .750
9 757-04098 1 High-Back Seat
10 710-0604A 1 /P Hex Washer Screw, 5/16-18 x .825
11  710-0778 1 /P Hex Washer Screw, 1/4-20 x 1.500
12 710-0895 1 Hex Washer Screw, 1/4-15 x .750
13  710-3008 1 /P Hex Screw, 5/16-18 x .75
14  912-0298 1 /P Jam Nut, 1/4-20
15 712-04063 1 /P Flange Lock Nut, 5/16-18
16 712-04092 1 U-Type Nut, 1/4-20
17  726-3046 1 /P Ratchet Clip, .250
18 731-06233 1 RH Console
19 731-06263 1 S LH Console
20 726-0201 1 Speed Nut, .3125

WWW.mymowerparts.com



Page 42 of 53

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AI2ACP (2010 & After)

Quick Reference

‘ .___-v

__..

|
‘____ ____

S

i
e

—— e L
s .

WWW.mymowerparts.com

I



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AI2ACP (2010 & After)
Quick Reference

Page 43 of 53

Ref#  Part Number Qty S/P/F  Description
KM-BPR4ES 1 /P Spark Plug
KM-11013-7047 1 S  AirFilter
KM-49065-7007 1 Oll Filter
KM-49019-7001 1 S  Fuel Filter
KM-21171-7041 1 Ignition Module
KM-21066-7017 1 Voltage Regulator
KM-49040-7008 1 Fuel Pump
N/A 1 Carb Repair Kit
KM-21188-7002 1 Carburetor Solenoid
954-04043A 1 /P Drive Belt (Trans)
954-04044A 1 /P P.T.O./ Deck Belt
942-04053C 1 /P Blades2in1l 3used
712-0417A 1 /P Blade Nut
918-04126B 1 /P Spindle Assy. w/Pulley
734-04155 1 Deck Wheels (Front)
734-04155 1 Deck Wheels (Back)
921-04041 1 /P Water Nozzle Adapter
751-10703A 1 /P Fuel Cap
725-04439 1 Solenoid
925-1745A 1 /P Ignition Keys
925-04228 1 /P Ignition Switch Module
725-04363 1 Brake Switch
925-04165 1 /P Neutral Switch
925-3166 1 /P Reverse Switch
925-04174 1 /P P.T.O. Switch
917-04552 1 /P P.T.O. Clutch
19A70004100 1 Bagger Attachment, Whole Goods
190-193-000 1 Mulch Attachment
19A-115-100 1 Bumper, Rear Attachment
19A-117-100 1 Sunshade Attachment
19A-116-100 1 Spreader, Rear Attachment

WWW.mymowerparts.com



Page 44 of 53

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AI2ACP (2010 & After)

Rear Drive & Wheels

D
/

/7

oy

B armmme oy,

v e 2] s L]

i

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AI2ACP (2010 & After)

Rear Drive & Wheels

Page 45 of 53

Ref#  Part Number Qty S/P/F  Description

1 918-04317 1 /P Wheel Hub, 7/16-14 x 1.6
2 918-04431A 1 /P Transmission Assembly, LH
3  918-04432A 1 /P Transmission Assembly, RH
4  634-04128 1 Wheel Assembly, 18 x 9.5 x 8
4  734-1729 1 Tire, 18 x9.5x 8
4  603-04175-0499 1 Rim Assembly
4  934-0255 1 /P Valve Assembly
5 710-0176 1 /P Hex Cap Screw, 5/16-18 x 2.75
6  710-0395 1 /P Hex Cap Screw, 5/16-18 x 2.25
7  710-3119 1 /P Hex Cap Screw, 3/8-16 x .75
8 712-04063 1 /P Hex Flange Nut, 5/16-18
9 712-0459 1 /P Hex Flange Nut, 7/16-20

10  712-3050 1 /P Lug Nut, 7/16-14

11  714-04040 1 /P Bow-Tie Cotter Pin

12 936-0227 1 /P Flat Washer, .39 x 1.5 .134

13  738-04192 1 Rod, .405 x 14.0

14  747-04217C-0637 1 /P Bypass Rod

15  750-04561 1 Tube, .45 x .69 x 10.2

16  954-04043A 1 /P Type A Sec V-Belt, 57.7

WWW.mymowerparts.com



Page 46 of 53

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AI2ACP (2010 & After)

Seat Adjustment

=]
(- -unv, -

’ S~

¥ wmu, . \\VA
flA“m—/ e /l/
\

\
\
\
X))
oo @
-
\ ~ |
\ =
TR \
M
ARRR\N ,
/”/ // /”7/// _

/
"/ \

s s "
e e
P

I

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AI2ACP (2010 & After)

Page 47 of 53

Seat Adjustment
Ref#  Part Number Qty S/P/F  Description
1 703-06941-4021 1 Seat Bracket
2 710-04482 1 Hex Flange Bolt, 3/8-16 x .875 Seat stop bolt,
one used
3 710-04484 1 Hex Washer Screw, 5/16-18 x .750
4  712-04063 1 /P Flange Lock Nut, 5/16-18
5 732-04035 1 Compression Spring
6  732-04563 1 Compression Spring
7  736-0258 1 /P Flat Washer, .385 x 1.0 x .135
8  938-0296 1 /P Shoulder Screw, .437 x .268 x 5/16-18
9  783-06049-4021 1 Seat Mount Bracket
10  783-06050 1 Seat Adjustment Lever

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

™ "
;_.m \mw,/,,
o \ .
o0 x.m
p 4
%.v ) o
© N~ (WA p
o v
-
/%
\ _
, ;Vv\.\\, S
&/
\mmnl L) ) m
o O
8 | :
/ " T o N 2 . ) B .IS
@ N ._t
: \
o\ /
& SIRTRY.
\ @ ) OO e O @
\Y
=/

A Ly =

- \\

) /
o ,/1..\

A,

NI R

/m

WWW.mymowerpal

RZT50 Kawasaki 17AI2ACP (2010 & After)

-
o ()
_Rw =
\ -
& \| 10
T /
-
c
o 0
. & ..-v\\\ T
= \A._/
C / ~0
© ,@ \ Lo
S
T



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AI2ACP (2010 & After)
Transmission LH

Page 49 of 53

Ref#  Part Number Qty S/P/F  Description
1 HG-70862L 1 /P Housing Assembly, Main LH .
2 HG-70863L 1 /P Side Assembly, LH
3 HG-51448 1 Plate, Bypass
4  HG-70723 1 /P Pump Block Assembly
5 HG-52527 1 Spacer, .32 x 1.005
6 HG-70331 1 /P Motor Block Assembly
7  HG-9005110-5600 1 /P Plug, SAE #6
8 HG-9004800-2506 2 /P Pin, Stainless
9 HG-51190 16 /P Screw, Hex Self Tapping,1/4-20 x 1.25
10 HG-44761 1 S  Seal, Brake
11  HG-50016 3 Bolt, Hex Flange, 3/8-24 x 2.5
12 HG-51626 1 Seal, Lip, .375 x .75 x .25
13 HG-51628 2 /P Ring, Retaining, .375 EXxt.
14  HG-51625 1 Rod, Bypass
15 HG-51627 1 Ring, Retaining, .75 Int.
16 HG-51910 1 Arm, Bypass
17 HG-51630 1 /P Ring, Retaining, .375 Push
18 HG-51048 1 /P Swashplate, Trunnion
19 HG-51140 1 /P Seal, Lip, 18 x 32 x 7
20 HG-51842 1 Arm, Control LH
21  HG-44130 1 S  Washer, Flat, 11/32 x 7/8 x 1/16
22 HG-51812 1 /P Screw, 5/16-24 x 1.0
23  HG-2003014 1 /P Spring, Compression
24  HG-2003017 1 /P Washer, .591 x .787 x .04
25 HG-51062 1 /P Shaft, Input
26 HG-50315 1 Bearing, Ball, 17mm x 40 x 12
27  HG-2000022 1 /P Ring, Wire Retaining, .561
28 HG-50951 1 /P Spacer
29 HG-51161 1 /P Seal, Lip, 17 x40 x 7
30 HG-50329 2 /P Ring, Retaining
31 HG-50551 2 S  Bearing, Thrust, 30 x 52 x 13
32 HG-44371 1 /P Washer, Flat, 5/8 x 1.0 x .05
33 HG-44145 1 Ring, Retaining
34 HG-51130 1 Gear, Pinion, 13T
35 HG-51632 1 Shaft, Motor
36 HG-51069 1 Washer, .71 x1.16 x .04
37 HG-50132 2 /P Washer, HT, .5 x 1.0 x .032
38 HG-51129 1 Gear, 10T/48T
39 HG-51043 1 /P Gear, Jackshaft, 10T
40 HG-51083 1 Pin, Jackshaft
41  HG-52531 1 Ring, Spiral Retaining
42  HG-52541 1 Gear, Bull, 52T
43  HG-52532 1 Washer, 1.018 x 1.571 x .105
44 HG-52542 1 Bearing, Sleeve
45  HG-52545 1 Shaft, Axle, 1.0 x 11.7
46  HG-51517 1 /P Bushing, Axle
47  HG-51518 1 /P Seal, Lip, 1.0 x 1.57 x .25
48 HG-70868L 1 Kit, Expansion Plate, LH
49  HG-71351 1 S Kit, Fan-Pulley
50 HG-71356 1 /P Kit, Brake Arm
51 HG-71529 1 Kit, Center Section-Filter LH
52 HG-71006 1 Kit, Bypass Arm
53 HG-71497

www.myimowerfsarts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AI2ACP (2010 & After)
Transmission LH

Page 50 of 53

Ref#  Part Number Qty S/P/F  Description

54 HG-51635 1 /P Disc, Brake Cog

55 N/A 1 Hub, Pulley furnish HG-71351

56 HG-52365 1 S Fan, 7" 10 Blade

57 N/A 1 Pulley, 4.5 furnish HG-71351

58 HG-51244 1 S Nut, Hex Insert Lock, 1/2-20

59 HG-51523 3 Washer, OD Slotted

60 HG-71510 1 /P Kit, Breather

61 HG-51616 1 S Screw, Hx Patch, 5/16-24 x 1.0

62 HG-51950 1 Washer, 1.5 x .34 x .062

63  732-04448 1 /P Spring, Extension replaces HG-51833, RH &
LH transmissions must have the same color
return spring

64 HG-71094 1 Kit, Return AssemblyLH

65 HG-51946 1 Arm, Neutral RH

66 HG-52432 1 Assemble, Return, Bi-Direct.

67 HG-71393 1 /P Fitting, w/Cap Used only on 618-04431
Transmissions w/ 751-10474 Breather Hose

68  751-10474 1 Hose Assembly Breather-Used Only with
618-04431 Transmissions Before Mfg. Date
A267

HG-70853 1 /P Kit, Seal not shown
HG-50928 1 /P Sealant Tube, 10.3 0z not shown

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 51 of 53

ission RH

RZT50 Kawasaki 17AI2ACP (2010 & After)

Transm

<P

o

A
7 e

/

fs.com

WWW.mymowerpar




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AI2ACP (2010 & After)
Transmission RH

Page 52 of 53

Ref#  Part Number Qty S/P/F  Description
1 HG-70862R 1 /P Housing Assembly, Main RH
2 HG-70863R 1 /P Side Assembly, RH
3 HG-51448 1 Plate, Bypass
4  HG-70723 1 /P Pump Block Assembly
5 HG-52527 1 Spacer, .32 x 1.005
6 HG-70331 1 /P Motor Block Assembly
7  HG-9005110-5600 1 /P Plug, SAE #6
8 HG-9004800-2506 2 /P Pin, Stainless
9 HG-51190 16 /P Screw, Hex Self Tapping, 1/4-20 x 1.25
10 HG-44761 1 S  Seal, Brake
11  HG-50016 3 Bolt, Hex Flange, 3/8-24 x 2.5
12 HG-51626 1 Seal, Lip, .375 x .75 x .25
13 HG-51628 2 /P Ring, Retaining, .375 EXxt.
14  HG-51625 1 Rod, Bypass
15 HG-51627 1 Ring, Retaining, .75 Int.
16 HG-51910 1 Arm, Bypass
17 HG-51630 1 /P Ring, Retaining, .375 Push ...
18 HG-51048 1 /P Swashplate, Trunnion
19 HG-51140 1 /P Seal, Lip, 18 x 32 x 7
20 HG-51841 1 /P Arm, Control RH
21  HG-44130 1 S  Washer, Flat, 11/32 x 7/8 x 1/16
22 HG-51812 1 /P Screw, 5/16-24 x 1.0
23  HG-2003014 1 /P Spring, Compression
24  HG-2003017 1 /P Washer, .591 x .787 x .04
25 HG-51062 1 /P Shaft, Input
26 HG-50315 1 Bearing, Ball, 17mm x 40 x 12
27  HG-2000022 1 /P Ring, Wire Retaining, .561
28 HG-50951 1 /P Spacer
29 HG-51161 1 /P Seal, Lip, 17 x40 x 7
30 HG-50329 2 /P Ring, Retaining
31 HG-50551 2 S  Bearing, Thrust, 30 x 52 x 13
32 HG-44371 1 /P Washer, Flat, 5/8 x 1.0 x .05
33 HG-44145 1 Ring, Retaining
34 HG-51130 1 Gear, Pinion, 13T
35 HG-51632 1 Shaft, Motor
36 HG-51069 1 Washer, .71 x1.16 x .04
37 HG-50132 2 /P Washer, HT, .5 x 1.0 x .032
38 HG-51129 1 Gear, 10T/48T
39 HG-51043 1 /P Gear, Jackshaft, 10T
40 HG-51083 1 Pin, Jackshaft
41  HG-52531 1 Ring, Spiral Retaining
42  HG-52541 1 Gear, Bull, 52T
43  HG-52532 1 Washer, 1.018 x 1.571 x .105
44 HG-52542 1 Bearing, Sleeve
45  HG-52545 1 Shaft, Axle, 1.0 x 11.7
46  HG-51517 1 /P Bushing, Axle
47  HG-51518 1 /P Seal, Lip, 1.0 x 1.57 x .25
48 HG-70868R 1 Kit, Expansion Plate, RH
49  HG-71351 1 S Kit, Fan-Pulley
50 HG-71356 1 /P Kit, Brake Arm
51 HG-71530 1 Kit, Center Section-Filter RH
52 HG-71006 1 Kit, Bypass Arm
53 HG-71497

www.myimowerfsarts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AI2ACP (2010 & After)
Transmission RH

Page 53 of 53

Ref#  Part Number Qty S/P/F  Description

54 HG-51635 1 /P Disc, Brake Cog

55 1 Hub, Pulley furnish HG-71351

56 HG-52365 1 S Fan, 7" 10 Blade

57 1 Pulley, 4.5

58 HG-51244 1 S Nut, Hex Insert Lock, 1/2-20

59 HG-51523 3 Washer, OD Slotted

60 HG-71510 1 /P Kit, Breather

61 HG-51616 1 S Screw, Hx Patch, 5/16-24 x 1.0

62 HG-51950 1 Washer, 1.5 x .34 x .062

63  732-04448 1 /P Spring, Extension replaces HG-51833, RH &
LH transmissions must have the same color
return spring

64 HG-71095 1 Kit, Return Assembly RH

65 HG-51945 1 Arm, Neutral RH

66 HG-52432 1 Assemble, Return, Bi-Direct.

67 HG-71393 1 /P Fitting, w/Cap Used only on 618-04432
Transmissions w/ 751-10474 Breather Hose

68  751-10474 1 Hose Assembly Breather-Used Only with
618-04432 Transmissions Before Mfg. Date
A267

HG-70853 1 /P Kit, Seal not shown
HG-50928 1 /P Sealant Tube, 10.3 0z not shown

WWW.mymowerparts.com



